Items:
Value:

Carriage Assembly

Spares Counter | Myford ML7-R |  Carriage Assembly

MANUAL FOR ML7-R LATHE No. 752A

MANUAL FOR ML7-R LATHE No. 752A

Ref: 3529
This is a manual for the operation, installation and maintenance of a Myford ML7-R lathe. Also has a very good pictorial parts list with exploded ... Read More

Quantity:  

Price: 17.00


 
EXPLODED PARTS DIAGRAM

EXPLODED PARTS DIAGRAM

Ref: 3566
View Diagram

 
MYFORD QUICK CHANGE TOOLPOST  78175

MYFORD QUICK CHANGE TOOLPOST 78175

Ref: 1834
Comes with toolpost + 2 standard holders, 1 hexagon socket wrench and an allen key. Spare holders are available in the Quick Change Toolpost section. Read More

Quantity:  

Price: 110.00

(132.00 Inc VAT )

 
NEW AND IMPROVED TOP SLIDE UPGRADE

NEW AND IMPROVED TOP SLIDE UPGRADE

Ref: 68839
!!<>!!Follow this link!!<>!! to look out our new and improved top slides for the ML7 and ML7R lathes. You can either get the complete ... Read More

 
C1 & C6. REPLACEMENT TOOLPOST STUD AND NUT 75/1412

C1 & C6. REPLACEMENT TOOLPOST STUD AND NUT 75/1412

Ref: 35
Toolpost stud and nut. Threaded 7/16" UNF Does not come supplied with the pin. Read More

Quantity:  

Price: 14.00

(16.80 Inc VAT )

 
C3. TOOL CLAMP  74/1409/1

C3. TOOL CLAMP 74/1409/1

Ref: 1276
Tool clamp for original clamp-type toolposts. Please note, if you have a quick change or 4-way toolpost, you will not need this item on your machine. Read More

Quantity:  

Price: 18.00

(21.60 Inc VAT )

 
C4. ADJUSTING SCREW ASSEMBLY  75/1413

C4. ADJUSTING SCREW ASSEMBLY 75/1413

Ref: 1273
Adjusting screw for the standard clamp type toolpost. Please note, if you have the quick change toolpost or 4-way toolpost, then you will not need ... Read More

Quantity:  

Price: 8.00

(9.60 Inc VAT )

 
C5. SPRING  A2806

C5. SPRING A2806

Ref: 1498
Spring for the original clamp-type toolpost Please note, if you have a quick change or 4-way toolpost, you will not need this item on your ... Read More

Quantity:  

Price: 5.42

(6.50 Inc VAT )

 
C6. TOOLPOST STUD  70/1406

C6. TOOLPOST STUD 70/1406

Ref: 2239
This is the stud that goes through the top slide to hold the toolpost in place. Threaded 7/16" UNF Read More

Quantity:  

Price: 11.50

(13.80 Inc VAT )

 
C7. 2BA GRUB SCREWS - PACK OF 5 - SC55

C7. 2BA GRUB SCREWS - PACK OF 5 - SC55

Ref: 15772
Pack of 5 grub screws. Threaded 2BA Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
C8. PIN  70/1114

C8. PIN 70/1114

Ref: 15773
this pin is used in the end of the leadscrew. Read More

Quantity:  

Price: 3.95

(4.74 Inc VAT )

 
C10. FEEDSCREW AND NUT FOR TOPSLIDE - METRIC  30/138

C10. FEEDSCREW AND NUT FOR TOPSLIDE - METRIC 30/138

Ref: 244
Feedscrew & nut for ML7 and ML7R top slides. Threaded 3/8" x 2mm pitch Read More

Quantity:  

Price: 38.00

(45.60 Inc VAT )

 
C10. FEEDSCREW AND NUT FOR TOP SLIDE - IMPERIAL  30/137

C10. FEEDSCREW AND NUT FOR TOP SLIDE - IMPERIAL 30/137

Ref: 199
Feedscrew & nut for ML7 and ML7R top slides. Threaded 3/8" x 10TPI Read More

Quantity:  

Price: 38.00

(45.60 Inc VAT )

 
C11. END PLATE FOR TOP SLIDE  70/1401

C11. END PLATE FOR TOP SLIDE 70/1401

Ref: 349
This is the casting that holds the top slide feedscrew in place Read More

Quantity:  

Price: 12.90

(15.48 Inc VAT )

 
C12. 2BA x 5/8

C12. 2BA x 5/8" SOCKET CAPHEAD SCREWS - PACK OF 5 - SC4

Ref: 15775
Pack of 5 socket caphead screws Thread: 2BA Length: 5/8" Read More

Quantity:  

Price: 3.95

(4.74 Inc VAT )

 
C13. RESETTABLE DIAL - IMPERIAL  20/252

C13. RESETTABLE DIAL - IMPERIAL 20/252

Ref: 342
This dial is the replacement micrometer dial for the top slides and cross slides. Using a circlip, it has a zero-resettable function. Graduated from 0 - ... Read More

Quantity:  

Price: 34.55

(41.46 Inc VAT )

 
C13. RESETTABLE DIAL - METRIC  20/253

C13. RESETTABLE DIAL - METRIC 20/253

Ref: 2237
This dial is the replacement micrometer dial for the top slides and cross slides. Using a circlip, it has a zero-resettable function. Graduated from 0 - ... Read More

Quantity:  

Price: 34.55

(41.46 Inc VAT )

 
C14. BALL HANDLE ASSEMBLY - TOP SLIDE  11293

C14. BALL HANDLE ASSEMBLY - TOP SLIDE 11293

Ref: 777
Chrome ball handle for the top slide. Threaded 1/4" BSF Read More

Quantity:  

Price: 12.42

(14.90 Inc VAT )

 
C15. SET OF 4 TEE NUTS

C15. SET OF 4 TEE NUTS

Ref: 1128
To fit the Vertical Slide and the Cross Slide Threaded M6 x 1mm pitch Read More

Quantity:  

Price: 5.95

(7.14 Inc VAT )

 
C16. FEEDNUT - IMPERIAL - CROSS SLIDE, TOP SLIDE  70/1302

C16. FEEDNUT - IMPERIAL - CROSS SLIDE, TOP SLIDE 70/1302

Ref: 202
Please note - these have been made to be a very tight fit, for increased accuracy. If these are to be put onto a slightly worn ... Read More

Quantity:  

Price: 18.52

(22.22 Inc VAT )

 
C16. FEEDNUT - METRIC - CROSS SLIDE, TOP SLIDE  A1648

C16. FEEDNUT - METRIC - CROSS SLIDE, TOP SLIDE A1648

Ref: 201
Please note - these have been made to be a very tight fit, for increased accuracy. If these are to be put onto a slightly worn ... Read More

Quantity:  

Price: 18.52

(22.22 Inc VAT )

 
C17. 4BA x 3/8

C17. 4BA x 3/8" SLOTTED HEAD MACHINE SCREWS - PACK OF 5 - SC81

Ref: 15776
Pack of 5 slotted head machine screws Thread: 4BA Length: 3/8" Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
C19. 2BA x 5/8

C19. 2BA x 5/8" DOG POINT SCREWS - PACK OF 5 - SC34

Ref: 15777
Pack of 5 dog point screws Thread: 2BA Length: 5/8" For a complete set of adjusting screws, please see the bottom of this page Read More

Quantity:  

Price: 5.00

(6.00 Inc VAT )

 
C20.2BA LOCK NUTS / HALF NUTS - PACK OF 5 - SC66

C20.2BA LOCK NUTS / HALF NUTS - PACK OF 5 - SC66

Ref: 15778
Pack of 5 locknuts (or halfnuts) Threaded 2BA Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
C25. FEEDSCREW AND NUT FOR STANDARD CROSS SLIDE - IMPERIAL  30/133

C25. FEEDSCREW AND NUT FOR STANDARD CROSS SLIDE - IMPERIAL 30/133

Ref: 197
Feedscrew and nut for imperial ML7 lathes with the standard cross slide (with 4 tee slots) Threaded 3/8" x 10TPI. Read More

Quantity:  

Price: 42.22

(50.66 Inc VAT )

 
C25. FEEDSCREW AND NUT FOR STANDARD CROSS SLIDE - METRIC  30/134

C25. FEEDSCREW AND NUT FOR STANDARD CROSS SLIDE - METRIC 30/134

Ref: 204
Feedscrew and nut for metric ML7 lathes with the standard cross slide (with 4 tee slots) Threaded 3/8" x 2mm pitch. Read More

Quantity:  

Price: 42.22

(50.66 Inc VAT )

 
C25. FEEDSCREW AND NUT FOR LONG CROSS SLIDE - IMPERIAL  30/135

C25. FEEDSCREW AND NUT FOR LONG CROSS SLIDE - IMPERIAL 30/135

Ref: 195
Feedscrew and nut for imperial ML7 lathes with the long cross slide (with 5 tee slots) Threaded 3/8" x 10TPI. Read More

Quantity:  

Price: 48.00

(57.60 Inc VAT )

 
C25. FEEDSCREW AND NUT FOR LONG CROSS SLIDE - METRIC  30/136

C25. FEEDSCREW AND NUT FOR LONG CROSS SLIDE - METRIC 30/136

Ref: 206
Feedscrew and nut for metric ML7 lathes with the long cross slide (with 5 tee slots) Threaded 3/8" x 2mm pitch. Read More

Quantity:  

Price: 48.00

(57.60 Inc VAT )

 
C26. END PLATE FOR CROSS SLIDE  70/1301

C26. END PLATE FOR CROSS SLIDE 70/1301

Ref: 345
This is the bracket that the cross slide feedscrew passes through. Read More

Quantity:  

Price: 22.90

(27.48 Inc VAT )

 
C27. BALL HANDLE ASSEMBLY - CROSS SLIDE 70/1337

C27. BALL HANDLE ASSEMBLY - CROSS SLIDE 70/1337

Ref: 1129
Chrome ball handle for ML7 cross slides. Threaded 1/4" BSF Read More

Quantity:  

Price: 12.50

(15.00 Inc VAT )

 
C29. TOP SLIDE BASE  A8079

C29. TOP SLIDE BASE A8079

Ref: 15780
Top slide base for ML7 and ML7R lathes. It is graduated 40 either way, and is used to adjust the angle of the tool once it ... Read More

Quantity:  

Price: 80.00

(96.00 Inc VAT )

 
C35. HEXAGON HEAD BOLT (HARD)

C35. HEXAGON HEAD BOLT (HARD)

Ref: 1052
5/16" BSF x 1.1/2" Read More

Quantity:  

Price: 3.50

(4.20 Inc VAT )

 
C40. PACK OF 10 2BA OIL NIPPLES  33/072

C40. PACK OF 10 2BA OIL NIPPLES 33/072

Ref: 1131
Pack of 10 oil nipples threaded 2BA. Found all over the Myford lathes. Oil Gun to be used with these is part number Read More

Quantity:  

Price: 6.65

(7.98 Inc VAT )

 
C41. 4BA x 3/8

C41. 4BA x 3/8" ROUND HEAD SCREWS - PACK OF 5 - SC78

Ref: 15787
Pack of 5 round head screws Thread: 4BA Length: 3/8" Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
C49. SADDLE GIB STRIP  75/1319

C49. SADDLE GIB STRIP 75/1319

Ref: 15789
Gib strip for saddle Read More

Quantity:  

Price: 12.00

(14.40 Inc VAT )

 
C52. STANDARD CROSS SLIDE GIB STRIP 74/1320/3

C52. STANDARD CROSS SLIDE GIB STRIP 74/1320/3

Ref: 1892
Gib strip for standard cross slides on ML7 and ML7R lathes. Read More

Quantity:  

Price: 12.50

(15.00 Inc VAT )

 
C55. 2BA x 5/8

C55. 2BA x 5/8" DOG POINT SCREWS - PACK OF 5 - SC34

Ref: 15791
Pack of 5 dog point screws Thread: 2BA Length: 5/8" For a complete set of adjusting screws, please see the bottom of this page Read More

Quantity:  

Price: 5.00

(6.00 Inc VAT )

 
C60. WIPER HOUSING (WIDE GUIDE BEDS)  A8736

C60. WIPER HOUSING (WIDE GUIDE BEDS) A8736

Ref: 185
PLEASE NOTE - There are 2 different versions of the felt wiper. Please check the shape of the picture compared to yours before buying. This housing ... Read More

Quantity:  

Price: 7.93

(9.52 Inc VAT )

 
C60. WIPER HOUSING (NARROW GUIDE)  70/1327

C60. WIPER HOUSING (NARROW GUIDE) 70/1327

Ref: 15792
PLEASE NOTE - There are 2 different versions of the felt wiper. Please check the shape of the picture compared to yours before buying. This housing ... Read More

Quantity:  

Price: 8.93

(10.72 Inc VAT )

 
C61. FELT WIPER (WIDE GUIDE BEDS)  A8735

C61. FELT WIPER (WIDE GUIDE BEDS) A8735

Ref: 1127
PLEASE NOTE - There are 2 different versions of the felt wiper. Please check the shape of the picture compared to yours before buying. Read More

Quantity:  

Price: 8.01

(9.61 Inc VAT )

 
C61. FELT WIPER FOR SERIES 7 LATHES WITH NARROW GUIDE BEDS  70/1328

C61. FELT WIPER FOR SERIES 7 LATHES WITH NARROW GUIDE BEDS 70/1328

Ref: 15793
PLEASE NOTE - There are 2 different versions of the felt wiper. Please check the shape of the picture compared to yours before buying. Read More

Quantity:  

Price: 8.01

(9.61 Inc VAT )

 
C63 & C64. FULL SET OF SADDLE GIB ADJUSTING SCREWS

C63 & C64. FULL SET OF SADDLE GIB ADJUSTING SCREWS

Ref: 15794
Includes: 3 of A7760 Adjusting Screw 1 of A7424/1 Adjusting Screw 4 of Hexagon Locknuts (1/4"BSF) Read More

Quantity:  

Price: 12.50

(15.00 Inc VAT )

 
C65. SADDLE STRIP (FRONT)  A2065

C65. SADDLE STRIP (FRONT) A2065

Ref: 1612
Front saddle strip for series 7 lathes. Read More

Quantity:  

Price: 18.00

(21.60 Inc VAT )

 
C66. 1/4

C66. 1/4" BSF x 1 1/4" SOCKET CAPHEAD SCREWS - PACK OF 5 - SC8

Ref: 15795
Pack of 5 socket caphead screws Thread: 1/4" BSF x 26TPI Length: 1 1/4" Read More

Quantity:  

Price: 3.95

(4.74 Inc VAT )

 
C67. 1/4

C67. 1/4" BSF x 7/8" SOCKET CAPHEAD SCREWS - PACK OF 5 - SC13

Ref: 15796
Pack of 5 socket caphead screws Thread: 1/4" BSF x 26TPI Length: 7/8" Read More

Quantity:  

Price: 3.95

(4.74 Inc VAT )

 
C68. SADDLE STRIP - REAR  A2122

C68. SADDLE STRIP - REAR A2122

Ref: 1132
Rear saddle strip for series 7 lathes Read More

Quantity:  

Price: 18.00

(21.60 Inc VAT )

 
C71. SOCKET SET SCREW (DOG POINT)

C71. SOCKET SET SCREW (DOG POINT)

Ref: 1312
M5 x 0.8mm x 20mm 2 required. Read More

Quantity:  

Price: 1.50

(1.80 Inc VAT )

 
C70 & C71. ADJUSTING SCREWS FOR NEWER ML7R CROSS SLIDE (METRIC)

C70 & C71. ADJUSTING SCREWS FOR NEWER ML7R CROSS SLIDE (METRIC)

Ref: 15797
This is an adjusting screw set for the newer ML7R cross slides, which took M5 adjusting screws instead of the 2BA adjusting screws. If your ... Read More

Quantity:  

Price: 4.00

(4.80 Inc VAT )

 
SET OF ADJUSTING SCREWS FOR TOP SLIDE

SET OF ADJUSTING SCREWS FOR TOP SLIDE

Ref: 2244
Includes: 4 of 2BA x 5/8" dog point screws 4 of 2BA locknuts Read More

Quantity:  

Price: 7.00

(8.40 Inc VAT )

 
SET OF ADJUSTING SCREWS FOR ML7R LONG CROSS SLIDE

SET OF ADJUSTING SCREWS FOR ML7R LONG CROSS SLIDE

Ref: 2246
Includes: 10 x 2BA x 1" !!<>!!!!<>!!PLEASE ENSURE THESE ADJUSTING SCREWS ARE THE CORRECT ONES FOR YOUR LATHE!!<>!!!!<>!! Read More

Quantity:  

Price: 39.96

(47.95 Inc VAT )

 
SET OF ADJUSTING SCREWS FOR ML7R STANDARD CROSS SLIDE

SET OF ADJUSTING SCREWS FOR ML7R STANDARD CROSS SLIDE

Ref: 2247
Includes: 6 x 2BA x 3/4" Dog Point Screws 6 x 2BA Locknuts !!<>!!!!<>!!PLEASE ENSURE THESE ADJUSTING SCREWS ARE THE CORRECT ONES FOR YOUR LATHE!!<>!!!!<>!! Read More

Quantity:  

Price: 15.45

(18.54 Inc VAT )